Tubos de Acero de Maxico, 5.4,

LCarret, México Varacruz Km 433.7 51

Delfino Valenzuela Tejeria, Veracruz, Veracrus
LR 897 MEXICO

(52) 229 989 1100 tel

(52) 222989 1650 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Namoor/ Nomeror | Page7 peam
CERTIFICADO DE PRUEBAS EN FABRICA 13079335 1/6
Date / Dia: Gctober 20, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Itam { Orden Cliente - ltem: Cusiomer's Referance / Ref. del Cliente:  [Manuiacturer’s Works Order N Confirmacion de vemia:
N/A 16296 205357/04
Manufacturing Process / Procese de Manufaclura: Praduct Typa / Tipe de Producto: Surface / Superficie:
SEANMLESS HOT ROLLED LIME PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIM COSTURA CONDUCGION SIN COSTURA ) BARNIZADO
Standard or Specification / Normas o Especificacionas: Sleel Grade / Grado de acerg; Ends / Extremos:
AP 5L ED45LJULY 2013 BiX42-1 245/L.290 P51 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schadule { Cédula: Length / Longitud: Cuantlty / Cantidad: 50 Pcs/Pz Nemiral Weight / Peso Nominal: .
8.625 X 0.322 INCH SCH 040/ W.C STD 38.37 14035 FT 2013.320 FT 57825.094 LB ' 28.58 LB/FT
249.1 X 8.2 Mg 12.00 / 12.30 MTS 613.660 MTS 26229.000 KG 42.55 KG/M
A oo - “TENSILE TEST/ ENSAYO DE TENSION - -
Specimen conditicn Specimen dimensfons Tesl Y.8. UT.8. Y.S.MT.S Elongation / Alargamiento

Heal N° | Sample N* | Condicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.

Colads MN°} Muestra M° | Ls Sc JTypel Ori Size Area Temp. {Min: 290 Min: 415 Req. Max. La Min. Obt.
Tipo Tamaio Seccidn | ensayo |Max: - Max: - -
mim mm2 °C WMiPa MPa in o Yo

66648 97361 B AM Ss L 38.25 X 08.17 314,24 RT 3t 479 0,65 2 27.0 44.0

G7943 97382 B AM Ss L 38.15 X 08.19 314,18 RT 334 517 0,65 2 27.0 42.9
AM: As manufacitred / Segiin proteso de fabricacian Ls: Location of sample / Ubicacién de la muestra Cri: Orientation / Orientacidn Sc. Specimen cendition / Condicion de la probeta
B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Méximo requeride Ss: Strip specimen / Muestra rectangular
L: Longiludinal / Longitudinat Min: iinimum § Minime Req: Regulred / Requerdo -+ WT.S: Ullimate lensile strength / Resistencia * )
Lo: Initial length / Longltud inicial Obt: Qbtainad / Obtenido RT: Roam temperature / Temperatura ambienta Y .8: Yield sirength / Fluencia

ﬂ.

Compasition % / Composicién %

X 100 ) % 1000 N X 10000 X100 ,
< Mn Si Mo | Cr P 5 v Nb Ni Cu | sn | Al Ti As B Ca N |Col. 1{Col. 2| Col. 3
H  Max 28 | 120 | - 15 | 40 30 30 80 - | 400 { 400 ] -~ - - - - - - 15 | 100 6
. Min = 29 W) -] - - - - = - fod - - e bl Ml =" - - - b
HeatN® | Sample N> [P iax | 28 | 120 - 15 1 40 | 30 7 30 | BO.{ - | 400|400 - = - - - = 15 [ 00| 6
Calada' N° | Muastra N° Min - 29 i{) - - - pu [ - - - | - - - - - - -~ -
B6648 00001 H 18 g8 | 28 | 1.2 4 10 | 04 312 an i [ 22 -1 -3 371 12 74 | &8 [162] 05
 This certificats s issued by a cemputerized.system and it is valid with electranic signalure. Gn the orlginal cedificate the frade-mark green colored. - F}mu se emite mediante sislema compularnizado y. et validado con frma elecoanics. Bl cerlificade eriginal posee impreso el logo
“Tenaris" is siar_nped In case the awner of the griginal cerificate would release a capy of it. he mus! altest ils conformity.le the original one laking Tenaris color verde. En caso de que el poseador dél c'er!iﬁcadu _aniregue una cepia, deberd garanlizar la canformidad con et ariginal hacigndose
. {Ypen himsell-the responsibility for any unlawful of not.aliowed use. Any allaralion and/or falsification wil ba subjeclad Lo the izw. " jrespansabte por cualquier uso ilagal a indebido. Cualquier olleracion y.'o.f:llsiflr.nniﬁn eslard sujula ala ey,
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Ehg«ﬂ% : Egﬁ ng S Tubns de Acero de México, 5.A,
= Ej &%g@g b @;) Carret, México Veracruz Km 433.7 SN
. Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel
{52} 220 588 1600 fax

CERTEFECADO DE PRUEBAS EN FABRICA Number / NGmero: Page / Pagina:

CERTIFICADC DE PRUERAS EN FABRICA 13079335 2/6
. Date / Dia: QOctober 20, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer s Order Hem / Orden Gliente - llem: Customer’s Reference / Ref. del Cliente:  |Manufacturer’s Works Order MN° f Confirmacidn de Venta:
N/A 16296 205357/04
Manufacturing Process f Proceso de Manufacivra: Product Type / Tipo de Producte: Surface / Superficie:
’iSEAMLESS HOT ROLLED LINE PIPE SEAMLESS 7 VARNISHED
LAMINADG EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:
APl 5L EDASLIULY 2013 BiX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Scheduls / Cédula: Length / Longitud: Quantity / Cantidad. 50 Pes/Pz Neminal Weight / Peso Nominal:
8.625 X 0.322 INCH SCH 040 /W.C STD 39.37/40.35FT 2013.320 FT 57825.094 LB 28.58 LB/FT
H21 9.1 X 8.2 MM 12.00 / 12.30 MTS 613,660 MTS 26229.000 KG 42.55 KGIM

Composition % f Camposicidn %
%100 X 1000 X 10000 X100 .
ClM| S [ Mo| Crk P S V INb] NN | Cu| Snl A Ti | As B | Ca| N |Col1|Col 2|Col:3| 5 -

H Max 28 § 120 - 15 40 30 30 80 w | 400 | 400 - - - = - - i 15 | 100 | -6
Mo | =128 0 -] -3 4 -] -1 -1 -1~ -~ -F-=-1T<1-=-1T-1-=T1T-1T-T+=
HeatN® | Sample N* [P Max 28 {120 - 15 40 30 30 80 -- | 400 | 400 - - - - - - - 15 | 100 6
Colada N° | Muestra N* Min - 29 10 - - - - - - - - - - - - - - - - - -
G6648 97381 [ 7 g?imﬂ?é 1.5 5 2] 0.3 0 0 40 75 [ 23 [4] 3 0 12 72 0 18 0
- 66648 97382 P 17 ) 67 [28 |15 4.1 9103} 0 Q 3§ 74 6 | 23 o] 3 0 36| o153 0
67943 00001 H 20 p 837 18| 52 814 20| 3 2 | 50 f1s0f 10|19 2] 45| 1] 46| s6]07|35] 05
" 67343 97392 e 19 383 F 19 |sia b o} aa]- 0.0 §s0f125) |20 o8 0 }efed] e |sial 0"
67843 97393 2 19 a4 19 ] 53 ]10 210 ] 14 0 a 50 | 126 & 21 0 (.4 0| 16 | 63 o |329]| ‘0’
Cal. 1: SUMA Nb+V+Ti . R © Col.3:SUMANb#y @ ° - © L Max: Maxmum.’Maxirnn . “-P: Product { Producte -~ -
|Cal: 2: SUMA Mo+Crebi+Cusy ) o H: Heat! Colada : B Min: Mlmmum!Mlnlmo : o

Required valuas Indiviguals / Individuglas R B Average.'Prumedlo L
Valores requeridos | Min: ~ ] Max: 2220, [ "Var =" Min: — .| Maxi-- | Var— ST R L
Heat N? Sample N®.- . 0 L. - Spacimen condifion: LT Quac. - | - Scale- 2 Var
Colada N° Muestra N® - =50 U Lg L s B SBe o = '} Escala’ 3 [Avg] -
: s e
66648 97381 . | B i AM AT HRBW 75.3| 748} 06
BB gragz .- | e LB e AN FI | HRBW : 74.7| 748) 04

This sl i caie Is 1asued by a computerized system AnG I s, vana with electronic signature. On lhe unginal cerhrcale The frado-mark preen colored.” . .- 1 Eme ZaHiieado so emnils MedENtS SelarE computanza o‘y s vahdadn nfirma eleclronica. &l certificado original posea Impreso el logo
| Terarls™ is stamped. in case the awnarof the original cettificate wauld release a sopy of i, he must: ‘atiest its conformity to tha ariginal ong’ fakmg “[renatis ‘wolor verde. En caso de que et p o3 nd copia, debera garantizar.|a cenformidad con 2l ariginal haciéndose
upan himself he responsibility for any Citlawlul or ot sllowed use, Any alteration and.'orfalml‘ cation wu!l bie suh;ected ln the law, K respunsable por cualquier uso ilegal a |ndebldo Cualqu\er aheraclén yfn 'falsificacion eslard su,sla a la ley,
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Tulzos de Acerc de México, 5.A.
Carret. México Veracruz Km 433.7 5N
Gelfino Valenzuela Tejeria, Veracruz, Varaoruz

C.P. 91697 MEXICO
(52) 224 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADRO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number { Numera:

13079335

Page / Pagina:

3/6

Date / Dia: Octaber 20, 2013

Customer / Clienta: PLESA ANAHUAG Y GIAS. S.A. DE G.V.

Customer’s Order ltem / Grden Cliente - ltern:

Customer’s Reference / Ref. del Clisnte:

Manufacturer’s Works Order N° / Confirmacitn de Venta:

LAMINADQ EN CALIENTE SIN COSTURA

CONDUCCION SIN COSTURA

N/A 16296 205357/04
Manufacturing Process / Procese de Manufactura: Product Type / Tipe de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
BARNIZADO

APT 5L ED45/JULY 2013

Standard ar Specification / Mormas o Especificaciones:

Steel Grade / Grado de acero:
BiX42-1245/1.280 PSL1

Ends / Extremos: -
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:

Schedulz / Cédula:
SCH 040 /W.C STD

Length / Longitud:
39.37 /1 40.35 FT
12,00/ 12,30 MTS

Quantity / Gantidad: 50 Pes/Pz
2013.320 FT
613.660 MTS

57825094 LB
26229.000 KG

{Nominal Welght / Peso Nominal:

28.58 LBIFT
42,55 KGIM

8.625 X 0.322 INCH
H219.1 X 8.2 M

WALL HARDNES

Required values Individuals / Individua'es | Average f Promedio Hardness typefTipo de dureza:HRC
Valares requeridos Min:— | Mex 220 | var-- | Min— | Max— | var- ETRG PR .
Heat N° Sample N° Specimen condition Quad Scale [e)3 MW L D Var.
Calada N* Muestra MN*® Ls Sc Escala 1 2 3 {Aavg ] 1 2 3 tAvg oot g2 3 | Avg.
s 5 e — B——————
67943 97302 B AM 1 ARBW | 76.1] 795 79.1] /8.9 80.4] 79.9) 8071 80:31 7831 77.8] 78.4] 782 2.2
67943 97393 B8 AM 1 Hrew | 77.9] vo.7] 77.8] 78.50 79.4| 7o.31.79.5] 79.4] 7a9} 78.5] 79.1] 78.8 c9

Min: Minimum { Minimo Quad: Quadrant { Cuadrante

MW: Middle wall / Centro
OD: Quiside diamater / Diametro externc

1D: Internal diameter f Diametre interno
L s: Location of sample / Ubicacion de la musstra

AM: As manufactured / Seglin proceso de fabricacidn

Avg: Avarage ! Promedio Sc: Specimen condition ! Condicidn de la probeta

B: Body f Cuerpo

Max: .Maximum ! Méximo Var: Variation / Variacion

|

IStandard £ Nerma:

-}Standard / Norma: .
Heat N* | Sample N° Result “HeatN® | Sample N Result .
‘Cofada N° | Muesira N° Resultado. - Colada N° | Muestra N* Rasuitado -
6664" 97382 Gaood / Buena 67943 57393 Good / Bueno

i ’ This certificate is issued by a computerized system-and Il is.valid wilh electronic signature. Onrlhe original .cemﬂcale the trade-mark green wldred ;. 7 CjEste Certhicado 58 emis mediants sistema cnmpulanzado yes valldadn confinma elect:dnica.  El carlificado original pesee impreso el logo
. |"Tenans" is slamped. In case the owrier of the original centificate would releass a copy of Il; he.musl attést 1l confarmity. ta tha ariginal ong: taking " - i Teharis color verde. En caso de que e posesdor dal cemﬁcadu enlregue«una ‘copia, debera garantizat-ta conformidad con el origingl haciéndase

T . - Jupon himself the respunsiblmz for an! unlawful or not ali owed uga. Any alteration and.’or ialsﬂ'catmn will be sublecled to-the Taw. ) . |rasponsable por cualquier uso ﬂega o indebide. Cualguiar allamclbn z:‘u !alsWﬁcaclbn eslara sujelaa ia !ey .
- : : FORO3171"




Tukos de Acero de México, S.A.

Carret. México Veracruz Xm 433.7 5M
Delfine Valenzuela Tejerla, Veracruz, Veracruz

C.P. 21657 MEXICO
{52} 225 982 1100 tel
{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero: Page / Pagina:

13079335 416

Date ! Dia; Octaber 29, 2013

Cusiomer / Cliente: PLESA ANAHUAG ¥ CIAS. S.A. DE C.V,

Customer s Order llem 7 Orden Giiente - Ttem:

Customer's Reference / Rel. del Clieate: Manufacturer’s Works Qrder N° / Confirmacién de Venta:

N/A 16296 205357/04
Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Produsto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Esperificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP 5L ED45/JULY 2013 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 50 Pcs/Pz Nominal Weight / Peso Nominal:
8.625 X 0.322 INCH SCHO040/W.C STD 39.37 /4035 FT 2013.320 FT 57825094 LB 28.58 LB/FT
"21 9.1 X 8.2 MM 12,007 12.30 MTS 613.660 MTS 26229.000 KG 42.55 KGIM

-

Pressure / Presion Time / Tismpo Results / Resultado
Linit¥ Unidad. Value { Valor Seconds / Segundos
mpa 18.6 5 Satisfactory / Satisfactario

Heat traatment / Tratamiento iérmico: Pipe / Tubo
Quench media of heat treatment precess / Madio de-enfriamenta de! tratamiento térmica: nfa

Temmperalure Scale / Escala de Temperatura: nia
T Type
Tipo

As Roiled

Supplementary:information,”
Informaclun Suplemeniarla

- {Manufactured by TenarisTarmsa

Sleel ma!ung process: .

Elagiric Are Furnace-Ladle Furnace~Conl|nunus Caslmg Machme
Fu}ly Killad Steel .

|Matenal free from Mercury contamination - -

_':rFabrlcado por TenarisTamsa

S Matenai,llhre ‘de contaminacién de Mercuric

Fabricacion del acero: - ;
Homo de Arco Elécirice-Horno de Afinacian-| Maquma de Colada Conlan
Awm calmadu con aluminio :

. Thls nsrtil'caie is Essued by a compulerized syslem and il-is'valid with elactranic mgnamre On the erigingl ceriificate he trade-mark green calored

"Tenars” is slampeid. In case the owner of the original certificate would release a copy of iI; he must allest its confarmity 1o the original ané taklng o

: Este cemﬁcadn se emite mediante sislema mmpularizado y as vahdacfo con fima electronica.  El certificado original posee impreso el Iogn
| Ténariscaler verde. En cass de gue at poseador del cerllfcadu shireglie Una copia, debsra garanlizar-la conformidad con el eriginal haciéndoss

. upon himself the responsibiily for any unlawful of nt allowed use. Any ion andfor fals|rcalmn wﬂl ba sub]er.ied 1o the faw.

:asponsable por cualquisr use ilegal o Indabid: Cual., iterati |y.'u' Isificacitn eslara sujetaa !a Iey
- ' B z FOR03171




Tubos de Acero de México, 5.A.

Carret. México Veracruz iim 435.7 SN

Delfine Valenzuela Tejerla, Veracruz, Veracruz
C.R. 91697 MEXICO

{52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA Number / Nimero; Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13079335 5186
Date f Dia: October 20, 2013
Customer / Clignte: PLESA ANAHUAC Y CIAS, 5.A. DE C.V. Customer’s Order ltem f Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N® / Confirmacion de Venta:
NIA ) 16286 205357/04
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIM COSTURA BARNIZADOC
Standard or Specification / Normas o Esperificacionas: Steel Grade / Grado de acera: Ends f Extremos:
API 5L ED45/JULY 2013 BiX42-1.245/1.290 PSL1 NORMAL BEYEL
. BISELADQ NORMAL.
Dimensions / Dimensiones: Schedule f Cédula: Length / Longitud: Quantity / Cantidad: 50 Pcs/Pz MNominal Weight 7/ Peso Nominal:
8.625 X 0.322 INCH SCH 040 / W.C STD 39.37/40.35 FT 2013.320 FT - 57825.094 LB 28.58 LB/IFT
219.1 X 8.2 M . 12,00/ 12.30 MTS 613.660 MTS 26229.000 KG 42.55 KGIM

“SUPPLEMENTARY. INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
Informacion Suplementaria
Not repaired by welding : Ne reparado por soldadura
Non destructive test. Satisfactory Gontrol no destructivo. Satisfactorio
Inspection meihod Melodo de inspeccidn
.= EMI - FLVI - M1 - .- EML-FLVI-MPI- . Teoan
MATERIAL ACCORDING TO NACE MRO175 /130 15156-2, 2009 AND NACE MRO103, 2010 ONLY FOR HARDNESS MATERIAL DE ACUERDO A NACE MR0175/ 1S0°15158-2, 2000 Y. NACE MR0103, 2010 SOLG DUREZA MAX, 22
22 HRG MAX, JHRC
Tamsa Ref. 457076 Tamsa Ref: 457076
AFI 5L ED45LULY 2013, ASTM A106/11, ASTM AS3/12, ASME SA106/2010 API 5L ED4S/AJULY 2013, ASTM A108/11, ASTM A53/12, ASME SA106/2010

SUMMARY REP!

Heat N° Quantity Length Waight Heat N® Quantity Length : Weight

Colada #° Canlidad Longiud Peso Colada N° Cantidad Longitud - Peso
(Pieces) (H) (m} {Tons) (Pleces) {ft) {mn) (Tans)
56548 34 1,369.19 417.33 17.832 B7943 16 - 64413 186,33 8,367
Average length per pipe Nominal weight per pipe
Longitud promedio por tubo Peso nominal por tubo
[ {m) [ Tra/m]
40.268 12.273 28.721 42.742
I’mﬁme is I8sUAd by 2 compulerized sysiem and 11 15 valid wih eleclfonic Signature. On (ha ofiginal cerlicats the rage-mark graen colored IEste_r:ariiﬁcadu S8 emile madiante 55lama ¢ arizadn y es validada COn NNNA elecranica, £l Cenincada onginal posee impresa el [ogo
"Tanaris" is slamped. In case the owner of the ariginal cerlificate would raleass a copy of it, he must attest ils conformity to the origing) one taking Taneris color verde. En caso de gue el poseedor dal cerificado eniregue una copia. debera garaniizar la conformidad con el original haciéndose
upon himsell the responsibility for any unlawful or not allawad use. Any alieration and/ar falsification will be subjecled to the law. | por cualguier uso ilegai o indebido. Cualgquier 6n y/o ion estara sujeta a la ley.
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Tubos de Acero de México, S.A.

Carret. Mdéxico Veracruz Km 433.7 5N

Dalfino Valenzuela Tejeria, Veracruz, Veraoruz
C.P 91697 MEXICO

(52) 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13079335 6/6

Date / Dia: October 20, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. 5.A. DE C.V. Cuslomer’s Order ltem / Orden Cliente - iem: Customer's Reference f Ref. del Cliente:  [Manufacturer’s Works Order N° { Cenfirmacién da Venta:
NIA 16296 205357/04
Manufaciuring Process / Procese de Manufactura: Product Type / Tipe de Producta: Surface / Superficie:
| SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LANMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARMNIZADD
Standard or Specification / Normas o Especificaciones: . Steel Grade / Grado de acers: Ends f Extremos:
APl 5L ED4SJULY 2013 B/X42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensians ! Dimensiones: Schedule / Céadula; Lengih / Longitud: Quantity / Cantidad; 50 Pes/Px Naminal Weight / Paso Nominal:
8.625 X 0.322 INCH SCH 040/ W.C STD 39.377/40.35 FT " |2013.320 FT 57825.094 LB 28.58 LBIFT
219.1 X 8.2 MM 12.00 { 12.30 MTS 613.660 MTS 26229.000 KG - 42.55 KG/M

This is to cerify that the product dascribed here has been manufactured, sampled, tested, and inspected in accardance with Por el presente cenmicamos que el malenal agul Gascrio & Sk fabncatn, MUBsieado, EnNsayado & nspecoionada de
purchaser order requirements. This ceriificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a los requisitos de su orden de compra. Este certificado no es. ni puede ser usado, come una declaracion de origen.

CUSTOMER . THIRD PARTY {ENARIS QUALITY DEPARTMENT SIGNATURE

)

{NSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA

Employee Name: N/A : QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEFT.
DEPTO. DE CERTIFICACION DE CALIDAD RESFONSABLE DEL DEPTO. DE GERTIFICAGION DE CALIDAD
Teresa M. Castella Abraham Rafael Gutiérrez de Velasco Magallanes
This cerficate s 15s0ed by a compulerized system and 1tls Vana Wil elecironis slgnature. On the onginal certificate 1he trade-mark green colored Esle certificado se emite medianie sistema computanizads y &% validada. con firma elecironica.  EJ cerificado original posee impreso el loge
"Tenaiis™ is etamped. In case the cwner of the arigiral cerdificate would release a copy of it, he musl attest its conformily to the original one taking Tenarls color verde. En caso de que el poseador del certificado antregue una capia, debera garantizar fa conformidad con el osiging) haciéndose
ipen himself the responsibitity for any unlawful or not allowed use. Any alteration andfor falsification will be subjected 1o the |aw, __Jresponsable por cualquier uso ilegal o indebido. Cualguisr aiterasior yo falsificacion estard sujels a la ley.
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